
887TOLL FREE  P: 1800 604 281   E: sales@jakmax.com.au   W: www.jakmax.com.au

Blower SLB260, SLB262, SLB265

Item Part
No. Description

1 BL2-3 Fan cover

BL2-20 Connect cover

2 BL2-18 Rear cochlea case

3 BL2-5 Spring

4 BL2-6 Washer

5 BL2-7 Spring shaft

6 BL2-17 Impeller

7 BL2-8 Left handle rubber cover 

8 BL2-9 Stop switch

9 BL2-10 Short stop wire

10 BL2-12 Throttle lever shaft

11 BL2-11 Throttle lever

12 BL2-15 Pedestal

Item Part
No. Description

13 BL2-21 Front cochlea case

14 EN1-76 Return fuel pipe

15 EN1-74 Fuel tank grommet

16 EN1-75 Inlet fuel pipe 

17 BL2-33

18 BL2-35 Throttle wire component  

19 BL2-24 Upper handle

20 BL2-22 Fuel tank

21 BL2-25 Right handle rubber cover  

22 BL2-23 Lower handle 

23 BL2-42 Blow the breeze tube A

24 BL2-43 Blow the breeze tube B

25
BL2-S Starter assembly (SLB260)

BL2-SA Starter assembly (SLB262, SLB265)

26 BL2-34 Fuel tank cap

27 BL2-28 Stop wire

28 BL2-36 Starting rope reel

29 BL2-37 Cole spring

30 BL2-40 Starter rope

31 BL2-41 Starter handle

Picture for
illustration purposes only.

*Refer to page 890 for 
engine breakdown



888 TOLL FREE  P: 1800 604 281   E: sales@jakmax.com.au   W: www.jakmax.com.au

Please note: parts breakdown illustration 
for this engine is on page 580

26cc Engine for BCB/BCS260, 262, 265, SPS260

Item Part
No. Description

Crankcase Components

1 EN1-43 Screw M5 x 14

2 EN1-16 Flywheel cover

3 EN1-17 Screw shaft

4 EN1-18 Washer

5 EN1-19 Clutch assembly

6 EN1-23 Nut

7 EN1-27 Flywheel 

8 BC2-61 Screw assembly M5 x 25

9 EN1-14 Round pin

10 EN1-31 Front half crankcase

11 EN1-33 Crankcase gasket

12 EN1-35 Ball bearing 6001/P5

Air Filter Components

13 EN1-1

14 EN1-2

15 EN1-3

16 EN1-4 Screw Assembly  
(BCB/BCS260, SPS260)

17 EN1-5

Carburettor

18

EN1-9 Carburettor assembly  
(BCB/BCS260, SPS260)

EN1-255 Carburettor assembly  
(BCB/BCS262, BCB/BCS265)

EN1-10 Carburettor gasket  
(BCB/BCS260, SPS260)

EN1-459 Carburettor gasket 
(BCB/BCS262, BCB/BCS265)

19 EN1-33 Crankcase gasket

20 EN1-49 Screw M5 x 20

21 EN1-12 Inlet manifold

22 EN1-13 Gasket engine side 

Fuel Tank

23 EN1-62 Fuel tank cap assembly

24
EN1-69 Fuel tank

EN1-170 Fuel tank (BCB/BCS262, BCB/BCS265)

25 EN1-70 Plate washer

26 EN1-70 Screw M5 x 20

27 EN1-76 Outlet fuel hose

28
EN1-75 Inlet fuel hose

EN1-74 Fuel tank grommet  
(BCB/BCS260, SPS260)

29 EN1-73

Item Part
No. Description

Starter Assembly

30 EN1-57

31 EN1-60 Gudgeon pin bearing

32 EN1-36 Crankshaft / con rod assembly

33 EN1-35 Ball bearing 6001/P5

34 EN1-34 Oil seal 12 x 22 x 7

35 EN1-14 Round Pin

36 EN1-37 Rear half crankcase

37
EN1-38 Starter pawl assembly

EN1-032 Starter pawl assembly  
(BCB/BCS262, BCB/BCS265)

38 EN1-42 Starter assembly

39 EN1-15 Screw M4 x 16

40 EN1-52 Screw M5 x 55

41 EN1-29 Spring washer

42 EN1-30 Washer

43 EN1-51

44
EN1-50

EN1-328 (BCB/BCS262, BCB/BCS265)

Cylinder & Cover

45 EN1-43 Screw M5 x 14

46

EN1-44 Top cover (BCB/BCS260, SPS260)

EN1-45 Engine cover (BCB/BCS260, SPS260)

EN1-296 Engine cover (BCB/BCS262, BCB/BCS265)

47 EN1-46 Screw M4 x 12

48 EN1-24 Stop line

49 EN1-25 Primary cord grommet

50 EN1-15 Screw M4 x 16

51 EN1-26 Ignition coil assembly 

52 EN1-29 Spring washer

53 EN1-30 Washer

54

RCJ6Y/ 
BPMR7A Spark plug

EN1-77 Spark plug boot  
(BCB/BCS260, SPS260)

55 EN1-53 Cylinder (BCB/BCS260, SPS260)

56 EN1-54 Cylinder base gasket  
(BCB/BCS260, SPS260)

57 EN1-55 Piston rings / set

58 EN1-56 Piston 

59 EN1-58 Stop ring

60 EN1-59 Gudgeon pin

61 EN1-61 Gudgeon pin circlip


